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Appendix A

Transmitter Output Power
According to FCC Part 2.1046 &Part 22.913
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HUAWEI

FCC Test Report of E3251s-6
FCC ID: QISE3251S-6

Conducted Power of Transmitter
Table 1 Measurement Results

RF Output Power (Conducted)
TEST CONDITIONS Channel128(B) Channel192(M) Channel251(T)
824.2MHz 837.0MHz 848.8MHz
dBm dBm dBm
Thom / Viom Measured | Limit | Measured Limit Measured Limit
™M1 32.18 38.50 32.17 38.50 32.12 38.50
T™2 25.95 38.50 25.94 38.50 26.12 38.50
TEST CONDITIONS Channel4132(B) Channel4182(M) Channel4233(T)
826.4MHz 836.4MHz 846.6MHz
dBm dBm dBm

Toom ! Veom Measured Limit Measured Limit Measured Limit
T™3 21.99 38.50 21.82 38.50 21.81 38.50
Casel 22.15 38.50 22.24 38.50 22 38.50
Case2 21.92 38.50 21.98 38.50 21.71 38.50
T Case3 21.17 38.50 21.24 38.50 21.31 38.50
Case4 21.32 38.50 21.25 38.50 21.29 38.50
Casel 21.16 38.50 21.08 38.50 21.08 38.50
Case2 20.25 38.50 20.26 38.50 19.96 38.50
TM5 Case3 20.23 38.50 20.18 38.50 20.03 38.50
Case4 20.13 38.50 20.06 38.50 19.79 38.50
Case5 21.26 38.50 21.24 38.50 21.11 38.50
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HUAWEI FCC ID: QISE3251S-6 WP e
Peak-to-Average Ratio
Table 2 Measurement Results
TEST CONDITIONS Channel128(B) Channel192(M) Channel251(T)
824.2MHz 837.0MHz 848.8MHz
dBm dBm dBm
Trom ! Viom Measured | Limit Measured Limit Measured Limit
™1 10.10 13.0 10.13 13.0 9.99 13.0
T™2 12.75 13.0 12.88 13.0 12.81 13.0
TEST CONDITIONS Channel4132(B) Channel4182(M) Channel4233(T)
826.4MHz 836.4MHz 846.6MHz
dBm dBm dBm
Toom ! Viom Measured Limit Measured Limit Measured Limit
T™3 2.81 13.0 2.82 13.0 2.64 13.0
Casel 2.61 13.0 2.59 13.0 2.48 13.0
Case2 2.55 13.0 2.49 13.0 251 13.0
T™M4
Case3 2.33 13.0 2.59 13.0 2.47 13.0
Case4 2.49 13.0 244 13.0 2.52 13.0
Casel 2.49 13.0 2.47 13.0 2.66 13.0
Case2 2.61 13.0 2.67 13.0 2.62 13.0
TM5 Case3 2.58 13.0 2.48 13.0 2.47 13.0
Case4 2.44 13.0 241 13.0 251 13.0
Caseb 2.34 13.0 2.39 13.0 242 13.0
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Huawel FCC ID: QISE3251S-6 s

TESTING

Test Plot of Peak-to-Average Ratio

Note: All relevant operation modes have been tested, and the worst case Plot is included in this
report.

™1
® RBW 500 kHz
Ref 35 dBm Att 45 dB AQT 200 ms
Offslet 16.4|dB
[ 2 |
F=1E-3 LVL
~=1E-4
~=1E-5
3DB
Center 837 MHz 2 dB/ Mean Pwr + 20 dB
Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 424kHz
Trace 1
Mean 22.50 dBm
Peak 32.69 dBm
Crest 10.19 dB
10 % 8.85 dB
1 % 10.00 dB
105 10.13 dB
.01 % 10.16 dB
Date: 14.JUN.2012 11:29:28
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HuAawel FCC ID: QISE3251S-6

Ry
SN—

S

e

”2,,

s '~
AN

TESTING

@ RBW 500 kHz
Ref 35 dBm Att 45 dB AQT 200 ms
offslet 16.4|dB
—— | n
F1E-3 } LVL
-15-4 ‘
=15-5
& 3DB

Center 837 MHz 2 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 424kHz

Trace 1
Mean 16.40 dBm
Peak 29.44 dBm
Crest 13.04 dB

10 % 2.79 dB
1 5 12.28 dB
.1 % 12.88 dB
.01 $ 12.98 dB

Date: 14.JUN.2012 11:34:36

Mean Pwr + 20 dB
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Huawel FCC ID: QISE3251S-6 IS renve

TM3/TM4/TM5

@ RBW 5 MHz

Ref 35 dBm Att 45 dB AQT 12.5 ms

-\Offset 16.4|aB

Y

LVL

~1E-4 }

=1E-5 1
3DB

Center 836.4 MHz 2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 7 .1MHz

Trace 1
Mean 22.08 dBm
Peak 25.28 dBm
Crest 3.20 dB

10 % 1.63 dB
1 % 2.40 dB
103 2.82 dB
.01 % 3.04 dB

Date: 14.JUN.2012 11:48:06
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Huawel FCC ID: QISE3251S-6 PN

Effective Radiated Power of Transmitter (ERP)

Table 3 Substitution Results

ituti Substitution

Test Freq. Meas. | Substitution | ggp Substitution Cable Covel (ERP FCC

Level | Antenna ’ Loss | Level (ERP) | |imit | Result
Mode | [MHZz] Gain [dBd]

[dBm] Type [dB] [dBm]

[dBm] [dBm]

TM1 | 824.2 | 28.06 | Dipole Ant. | 31.36 -2.75 0.6 28.01 38.5 Pass
T™M1 | 837.0 28.05 | Dipole Ant. | 31.43 -2.87 0.6 27.96 38.5 Pass
TM1 | 848.8 28 | Dipole Ant. | 31.36 -2.85 0.6 27.91 38.5 Pass
T™M2 | 824.2 21.83 | Dipole Ant. | 25.09 -2.75 0.6 21.74 38.5 Pass
TM2 | 837.0 | 21.82 | Dipole Ant. | 25.19 -2.87 0.6 21.72 38.5 Pass
TM2 | 848.8 22 | Dipole Ant. | 25.32 -2.85 0.6 21.87 38.5 Pass
TM3 | 826.4 17.87 | Dipole Ant. | 21.03 -2.75 0.6 17.68 38.5 Pass
TM3 | 836.4 17.7 | Dipole Ant. | 21.11 -2.87 0.6 17.64 38.5 Pass
TM3 | 846.6 17.69 | Dipole Ant. | 21.03 -2.85 0.6 17.58 38.5 Pass

Note: a, For getting the ERP (Efficient Radiated Power) in substitution method, the following
formula should take to calculate it,

ERP [dBm] = SGP [dBm] — Cable Loss [dB] + Gain [dBd]

b, SGP=Signal Generator Level

Report No: Confidential Information of Huawei. Page7, Total7
SYBH(Z-RF)006062012-2001 No Distribution without Written Permission







é‘@ FCC Test Report of E3251s-6 sl;}%gg@
HuAawel FCC ID: QISE3251S-6 WL e

Appendix B

Modulation Characteristics
According to FCC Part 2.1047 & Part22 Subpart H
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HUAWE FCC ID: QISE3251S-6 VLD resm

Channel 192 (TM1:GPRS/GSM)

Connect
Control

@ GSMss0 Modulation

- Max. Level:  Auto Low Moize PCL: -—- Channel . 192 Meas Slot: 3
o0 B - i Of v — 1o |2 — off Ext.Phase
1 [Current Err.GMSK
+10 Appli-
+5 cation
5 Analyzer
-10 Level 1,
-15
-20 Sym. M$ Signal
] 20 40 &0 &0 100 120 140
I GSM O TSC (correlation ok.) I 0.00 sym. .
: Tirming Advance B BS Signal
Current Average Ptz X hin IFIFIG ACWARCE EFFOr
FPhase Errnr—[F‘eak -17° 20° -26"° I 31.3 dBm
RhS 06 *° 07° 0.8 °  Avd Burst Power [TUr) | Network
Origin Offset -615 uB -58.1 uB -49.0 uB 100 Bursts
1 Imibalance -45,0 uB -443 aB -40.6 aB statistic Count Mark
arKer
Frequency Error -1 Hz -2 Hz 10 Hz I 0.00 %
Bursts out of Tolerance

g I g | Receiver |
Overview Power | Modulation Spectrum Gualit
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Huawel FCC ID: QlSE32515-6 /{"//-\//35; TESTING

Channel 192 (TM2:EDGE)

Control

@ GSMss0 Modulation Connect

GPhase IfQ Analyz.
| -0.03 sym. 8PSK
Tirming Advance Errar
+1.50 Apbli-
| 266aem | PR
&g, Burst Poweer {Cur.) sttt
+1.00 e
Analyzer
+0.50 ) Level Tra.
o MS Signal
-0.50 BS Signal
B + I 18 %
-1.00 1 Err. Yect. Magn. (RMS) o .
T eTWOr
| 12 %
-1.50 Magt. Error (RMS)
- [ 13° | Display
-2.00 = i | Phase Phase Errar (RMS)
=200 -1.50 *1QE |+EI.5I:I +1.00  +1.50  +200
2l Cunfigj Channel Menus
Report No: Confidential Information of Huawei. Page3, Total4

SYBH(Z-RF)006062012-2001 No Distribution without Written Permission





é‘@ FCC Test Report of E32515-6 o
HUAWE FCC ID: QISE3251S-6 W rmmie

Channel 4182 (TM3: WCDMA)

Band . Connect
WCDMA FDD Modulation Control

1 Phase Meazurement Length: 2560 Chigp
s I1Q Analyz.
WCDMA

+1.50 .
Applic. 1
Applic. 2
+1.00 | 25% | T
A - Err. Wect. Magn. (RS Trigger
050 I 14 =% Ana. Lev.
" N Maan. Errar (RS
+0.00 I 12°
Phase Error (RMS)
. ¥ I HSDPA
-0.50 0 HELPA
Slot Murmber BS Sig. Lvl.
—100 - - I 22.29 dBm BS slgnal
IEF .
TWEC| Settings
1an | -47268 | ———
[iGY Criggin Offset Display
B RF Channel | -54.64 dB
A4gH pa0 +000  +050  +100  +150  |Phase 75 Imbialance
RF RF RF Release 5 Menus
Channell Fregquency| Freq.Offset Guard Per.
-------------------- the end------------------
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Appendix C

Occupied Bandwidth
According to FCC Part 2.1049 & Part 22 Subpart H
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HUAWEl FCC ID: QISE3251S-6

ALEXNS TESTING

Result Table
Table 1 Measurement Results

Test Mode RF Channel Occupied Bandwidth [kHZz] Verdict
128 248.4 Pass
TM1 192 246.8 Pass
251 245.2 Pass
128 250.0 Pass
TM2 192 246.8 Pass
251 245.2 Pass

Test Mode RF Channel Occupied Bandwidth [MHZ] Verdict
4132 4.167 Pass
TM3 4182 4,151 Pass
4233 4.167 Pass
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HuAawel FCC ID: QISE3251S-6

Bk TESTING

Channel 128 (TM1:GPRS/GSM)

@ “RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 24.49 dBm
Ref 35 dBm Att 25 dB SWT 115 ms 824.183974359 MHz
offget 16J1 dB 0BW248.397434897 kHz
30 TemMp [T 1 T1 Ofw]
1
4.66 ann |
M 8744.076604564 MHz
B eﬂéf ;
20 Temp |2 [TL OHW]
1.42 dBm
LVL
- 844.325004000 MHz
10 j;#u
| [F R‘L
--10 f 1‘/
20 }d&% 3DB
Mxhr
MR |
--60

Center 824.2 MHz

Date: 14.JUN.2012

09:29:34

100 kHz/

Span

1 MHz
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HUAWEl FCC ID: QISE3251S-6

Bk TESTING

Channel 128 (TM2:EDGE)

@ “RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 7.40 dBm
Ref 35 dBm Att 25 dB SWT 115 ms 824.201602564 MHz
Offdget 16J1 dB OBW240.000004000 kHz
[-30 Temp [L [ T1 OUHwW]
.97 aen|EM
8214.076604564 MHz
20 [ Temp |2 [T1 OHW]
.43 dBm
LVL
844.326604564 MHZ
10
ng umdiz
.
[— 0 f‘
--10 (A{
3DB

5 ! .

¥

-60

Center 824.2 MHz

Date: 14.JUN.2012 09:38:28

100 kHz/

Span 1

MHz
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HUAWE FCC ID: QISE3251S-6 W rmmie

Channel 4132 (TM3: WCDMA)

@ *RBW 50 kHz Marker 1 [T1 ]
* VBW 500 kHz 4.63 dBm

Ref 35 dBm Att 25 dB SWT 5 ms 825.502564103 MHz
offdet 16]1 dB OBW [4.166664667 MHz
50 TemMp [T 1 T1 Ofw]
.34 aen|ENM
844.332694308 MHz
20 i Temp |2 [T1 OHW]
MHHE 4.46 dBm
LVL
,;-w *W“‘M% 848.499354974 mHz
17 S

--10 [ \
20 1 3DB
A | cald |3

WMW e

F-40

[-50

-60

Center 826.4 MHz 1 MHz/ Span 10 MHz

Date: 14.JUN.2012 09:43:28
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HUAWEl FCC ID: QISE3251S-6

Bk TESTING

Channel 192 (TM1:GPRS/GSM)

@ “RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 23.44 dBm
Ref 35 dBm Att 25 dB SWT 115 ms 836.993589744 MHz
offget 16J1 dB 0BW246.794871795 kHz
50 TemMp [T 1 T1 Ofw]
1 .78 aen|EM
846.87500d000 MHz
L, N Mg,
PK H Temp |2 [T1 OHW]
.90 dBm
~ LVL
T 7 847.121794872 MHz
10 iPru q(“
i f‘u \‘\
--10 V{( |
4
3DB

i

[~-30

g

Center 837 MHz

Date: 14.JUN.2012 09:29:48

100 kHz/

Spa

n

1 MHz
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HUAWEl FCC ID: QISE3251S-6

Bk TESTING

Ref 35 dBm

Channel 192 (TM2:EDGE)

Att 25 dB

*RBW 3 kHz
*VBW 10 kHz
SWT 115 ms

19.60 dBm

836.932692308 MHz

offget 16J1 dB 0BW246.794874795 kHz
[-30 Temp (L T Tl OUFWI
1.17 dBm
1 836.87660]564 MHz
- A 4
20 Temp |2 [T1 OHW]
.50 asm
[ 847.123391436 MHz
10 1f
im h 2
L I I
0 w
--10
--30 t
. l\{:ﬂ i
A
--60

Center 837 MHz

Date: 14.JUN.2012 09:38:42

100 kHz/

Span

1 MHz

LVL
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HuAawel FCC ID: QISE3251S-6

Bk TESTING

Channel 4182 (TM3: WCDMA)

@ *RBW 50 kHz Marker 1 [T1 ]
*VBW 500 kHz 4.36 dBm
Ref 35 dBm Att 25 dB SWT 5 ms 835.518589744 MHz
offget 16J1 dB oBW [4.150644026 MHz
50 Temp (L T Tl OU§wWI
.00 aen|EM
844.332694308 MHz
20 ‘ Temp |2 [T1 OHW]
v 76 dBm
MWW‘ 818.483339333 MHz
10 S i
}dd w\{
| }! I&
--10 [ \
--20 [
=
--50
--60

Center 836.4 MHz

Date: 14.JUN.2012 09:43:42

1 MHz/

Span

10 MHz

LVL
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HUAWE FCC ID: QISE3251S-6 W rmmie

Channel 251 (TM1:GPRS/GSM)

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 24.55 dBm

Ref 35 dBm Att 25 dB SWT 115 ms 848.780769231 MHz
Offget 16J1 dB OBW245.192307692 kHz
[-30 Temp (L [Tl OUfwWI
|
v 93 aem|EM

848.678209128 MHz
rﬁ‘(ﬂ[ﬂhm .
h 3 Temp [2 [T1 OHW]
.39 dBm
‘ LVL
re 848.923391436 MHz
i Wﬂ

--20 {“‘1“[ % 3DB

[-30

W ¥

-60

Center 848.8 MHz 100 kHz/ Span 1 MHz

Date: 14.JUN.2012 09:30:01
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HUAWE FCC ID: QISE3251S-6 WP e

Channel 251 (TM2:EDGE)

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 8.50 dBm

50
Ref 35 dBm Att 25 dB SWT 115 ms 848.804807692 MHz
Offget 16J1 dB OBW245.192301692 kHz
30 Temp [L [ T1 OUHwW]
.66 aen|EM
il 848.678204128 MHz
[~20 Temp |2 [T1 OHW]
4.94 dBm
ﬁ sds. 92339436 Muz|™""

5 |f |
! i,

F-40

Y

-60

Center 848.8 MHz 100 kHz/ Span 1 MHz

Date: 14.JUN.2012 09:38:56
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HUAWE FCC ID: QISE3251S-6 WP e

Channel 4233 (TM3: WCDMA)

@ *RBW 50 kHz Marker 1 [T1 ]
* VBW 500 kHz 4.55 dBm

Ref 35 dBm Att 25 dB SWT 5 ms 847.176923077 MHz
Offget 161 dB OBW [4.166664667 MHz
30 Temp [L [ T1 OUHwW]
.09 aen|EM
844.516664667 MHz
[~20 . Temp |2 [T1 OHW]

= .37 dBm
LVL
l\!_lw iy 848.68333{333 MHz

M |
MWI \““"’“““““‘W

[--40

[--50

[--60

Center 846.6 MHz 1 MHz/ Span 10 MHz

Date: 14.JUN.2012 09:43:56
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Appendix D

Band Edges Compliance
According to FCC Part 2.1051 & Part 22 Subpart H
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HUAWE FCC ID: QISE3251S-6 WP e

TM1:GPRS/GSM
Left Edge
Channel 128

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -17.33 dBm

Ref 35 dBm Att 45 dB SWT 225 ms 823.985000000 MHz

Offget 1641 dB

30

1 rujEd gl I
MAXH
LVL
10 ﬂl hk

[ i 3

D1 -13 Bm
[~-20 i W 3DB
} GH R
E

[--40

ettt

[--60

Start 823 MHz 200 kHz/ Stop 825 MHz

Date: 14.JUN.2012 09:33:10
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HUAWEl FCC ID: QISE3251S-6

GHLONNS TESTING

&

Ref

35 dBm

Att

Right Edge
Channel 251

*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -15.45
45 dB SWT 225 ms 849.030000000

dBm

MHz

Offget 16

1

dB

30

LVL

10

F-10

[-20

[~-60

D1 -13

Start 848 MHz

Date: 14.JUN.2012

09:33:31

200 kHz/ Stop 850 MHz
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Left Edge
Channel 128
® * RBW 3 kHz Marker 1 [T1 ]
* VBW 10 kHz -18.87 dBm
Ref 35 dBm Att 45 dB SWT 225 ms 824.000000000 MHz
Offget 16J1 dB
30
[
1 rRMES Y
[MAXH
%Wl
[ f
[ D1 -13 Bm F
--20 [‘ 3DB

-60

Start

823 MHz

Date: 14.JUN.2012 09:36:43

200 kHz/ Stop 825 MHz
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HUAWE FCC ID: QISE3251S-6 W rmmie

Right Edge
Channel 251

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -20.25 dBm

Ref 35 dBm Att 45 dB SWT 225 ms 849.015000000 MHz
Offdet 1641 dB
30
M LVL
10 [
[~ 0
F-10
D1 -13 Bm
[--20
[--30
[--60
Start 848 MHz 200 kHz/ Stop 850 MHz

Date: 14.JUN.2012 09:38:14
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HUAWEl FCC ID: QISE3251S-6

Bk TESTING

TM3: WCDMA
Left Edge
Channel 4132

@ *RBW 50 kHz Marker 1 [T1 ]
* VBW 200 kHz -16.04 dBm
Ref 35 dBm Att 45 dB SWT 2.5 ms 823.995000000 MHz
offget 16J1 dB
[—30
1 rRMES Y
[MAXH
10 I ‘A.I@MM
M <
0 ﬁrkf
--10
D1 -13 ¢iBm - r‘[
[--20
3
[--40
[~-50
[--60
Start 823 MHz 200 kHz/ Stop 825 MHz

Date: 14.JUN.2012 09:44:10

LVL
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R TESTING

&

Date:

Right Edge
Channel 4233

*RBW 50 kHz Marker 1 [T1

*VBW 200 kHz -17.18 dBm
Ref 35 dBm Att 45 dB SWT 2.5 ms 849.005000000 MHz

Offdet 1641 dB
30
20
B b§£“‘**ﬁﬁhwaut¢
o %\r\\‘
F-10
D1 -13 Bm \3Kl
B {‘\M
e sl oA

--30 gl &
[--40
[--50
[--60
Start 848 MHz 200 kHz/ Stop 850 MHz
14.JUN.2012 09:44:24

LVL
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Appendix E

Spurious Emission at Antenna

Terminal
According to FCC Part 2.1051 & Part 22 Subpart H
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Bk TESTING

Ref 35 dBm

TM1:GPRS/GSM
Channel 128

*RBW 1 kHz Marker 1 [T1 ]

*VBW 10 kHz -36.89 dBm

Att 45 dB SWT 145 ms 9.677884615 kHz

Offget 15

9

dB

30

LVL

10

F-10

D1 -13

F-20

--30
1

T

gt i divfonci gt Pl e

[-50

[F-60

Start 9 kHz

14.1 kHz/ Stop 150 kHz

Date: 14.JUN.2012 09:30:16

Report No:

Confidential Information of Huawei.

SYBH(Z-RF)006062012-2001 No Distribution without Written Permission

Page2, Total37





"4 [CC Test Report of E3251s-6 ACNRA
HUAWE FCC ID: QISE3251S-6 W rmmie
/ *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -33.93 dBm
Ref 35 dBm Att 45 dB SWT 300 ms 197.836538462 kHz
Offdget 1519 dB
30
[ 2 |
20
LVL
[-10
[— 0
--10
D1 -13 Bm
=20 3DB
[T-30
j o i
[-50
[--60

Start 150 kHz

Date: 14.JUN.2012 09:31:00

2.985 MHz/ Stop 30 MHz
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SYBH(Z-RF)006062012-2001

Confidential Information of Huawei.
No Distribution without Written Permission

Page3, Total37





g@ FCC Test Report of E32515-6 g;\é—f@g@

. T
HuAawel FCC ID: QISE3251S-6 7N mEstNG
// *RBW 100 kHz Marker 1 [T1
* VBW 300 kHz 32.73 dBm
Ref 35 dBm Att 45 dB SWT 100 ms 825.897435897 MHz
1
Offget 161 dB Y
[-30
-20
LVL
10
— 0
F-10
D1 -13 Bm
20 3DB
okl ot B s e Al A oL it R o et sk

[--40

[--50

[--60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 14.JUN.2012 09:31:43

Report No: Confidential Information of Huawei. Page4, Total37
SYBH(Z-RF)006062012-2001 No Distribution without Written Permission





g@ FCC Test Report of E32515-6 ;;\E—{ﬁg@

. s
HUAWEl FCC ID: QISE3251S-6 AT TESTING
// *RBW 1 MHz Marker 1 [T1
*VBW 3 MHz -16.30 dBm
Ref 35 dBm Att 45 dB SWT 70 ms 2.845352564 GHz

Offget 16J4 dB

[-30
[ 2 ]
20
LVL
-10
-0
--10

D1 -13 d¢Bm

[-30

F-40

[-50

-60

Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Date: 14.JUN.2012 09:32:27
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HUAWE FCC ID: QISE3251S-6 WP e

Channel 192

@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -38.67 dBm

Ref 35 dBm Att 45 dB SWT 145 ms 9.000000000 kHz
Offdget 1519 dB
30
[ 2 |
-20
LVL
10
[— 0
--10
D1 -13 Bm
=20 3DB
[~-30
|
[-50
[--60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 14.JUN.2012 09:30:30
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SYBH(Z-RF)006062012-2001 No Distribution without Written Permission





g@ FCC Test Report of E32515-6 g;\é—f@g@

Huawel FCC ID: QlSE32515'6 %/w,/,\//:\;‘j TESTING
/ *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -34.30 dBm
Ref 35 dBm Att 45 dB SWT 300 ms 341.346153846 kHz
Offdget 1519 dB
30
[ 2 |
-20
LVL
[-10
[— 0
--10
D1 -13 Bm
=20 3DB
—1—30
[-50
[--60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 14.JUN.2012 09:31:14
Report No: Confidential Information of Huawei. Page7, Total37

SYBH(Z-RF)006062012-2001 No Distribution without Written Permission
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. T
HuAawel FCC ID: QISE3251S-6 NN
// *RBW 100 kHz Marker 1 [T1
* VBW 300 kHz 32.54 dBm
Ref 35 dBm Att 45 dB SWT 100 ms 838.333333333 MHz
il
Offget 16J1 dB y
30
20
LVL
[-10
[— 0
--10
D1 -13 Bm
=20 3DB
bkttt A gt Al et b I szl i il o}

[--40

[--50

[--60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 14.JUN.2012 09:31:58
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SYBH(Z-RF)006062012-2001 No Distribution without Written Permission





g@ FCC Test Report of E32515-6 ;;\E—{ﬁg@

E
- NS
HUAWEl FCC ID: QISE3251S-6 AT TESTING
/ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -15.89 dBm
Ref 35 dBm Att 45 dB SWT 70 ms 2.562900641 GHz
Offget 164 dB

30

20
LVL

10

o

--10

D11-13 Bm

Rt 2a | 3DB

[~-30

[--40

[-50

[--60

Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Date: 14.JUN.2012 09:32:42
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HUAWE FCC ID: QISE3251S-6 WP e

Channel 251

@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -38.38 dBm

Ref 35 dBm Att 45 dB SWT 145 ms 13.745192308 kHz
Offdget 1519 dB
30
[ 2 |
-20
LVL
10
[— 0
--10
D1 -13 Bm
=20 3DB
[~-30
1
[-50
[--60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 14.JUN.2012 09:30:45
Report No: Confidential Information of Huawei. Pagel0, Total37

SYBH(Z-RF)006062012-2001 No Distribution without Written Permission





g@ FCC Test Report of E3251s-6
HuAawel FCC ID: QISE3251S-6

GHLONNS TESTING

%

Ref 35 dBm

*RBW 10 kHz Marker 1 [T1
*VBW 30 kHz -33.87

dBm

Att 45 dB SWT 300 ms 150.000000000 kHz

Offget 15

9

dB

[-30

LVL

10

-10

D1 -13

F-20

[--50

[--60

Start 150 kHz

Date: 14.JUN.2012 09:31:28

2.985 MHz/ Stop

30 MHz

Report No:

SYBH(Z-RF)006062012-2001

Confidential Information of Huawei.
No Distribution without Written Permission
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Huawel FCC ID: QlSE32515'6 %/w,/,\//:\;‘j TESTING
/ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 32.68 dBm
Ref 35 dBm Att 45 dB SWT 100 ms 849.214743590 MHz
1
Offdget 16J1 dB Y
30
[ 2 |
-20
LVL
[-10
[— 0
--10
D1 -13 Bm
=20 3DB
bbbl b b s Lt put g A e A ottt o
[--40
[-50
[--60
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 14.JUN.2012 09:32:12
Report No: Confidential Information of Huawei. Pagel2, Total37

SYBH(Z-RF)006062012-2001 No Distribution without Written Permission





g@ FCC Test Report of E32515-6 g;\é—f@g@

Huawel FCC ID: QlSE32515'6 %/w,/,\//:\;‘j TESTING
/ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -16.44 dBm
Ref 35 dBm Att 45 dB SWT 70 ms 3.655048077 GHz
Offdget 164 dB
30
[ 2 |
-20
LVL
[-10
[— 0
Ty
v o 3DB
[~-30
[--40
[-50
[--60
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
Date: 14.JUN.2012 09:32:56
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HUAWE FCC ID: QISE3251S-6 W rmmie

TM2:EDGE
Channel 128

@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -38.19 dBm

Ref 35 dBm Att 45 dB SWT 145 ms 9.225961538 kHz
Offdet 1549 dB
30
20
MAXH
LVL
10
[~ 0
--10
D1 -13 Bm
~-20 3DB
[--30
L
[--50
[--60
Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 14.JUN.2012 09:39:11

Report No: Confidential Information of Huawei. Pagel4, Total37
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g@ FCC Test Report of E3251s-6
HuAawel FCC ID: QISE3251S-6

GHLONNS TESTING

%

Ref 35 dBm

*RBW 10 kHz Marker 1 [T1
*VBW 30 kHz -34.34

dBm

Att 45 dB SWT 300 ms 150.000000000 kHz

Offget 15

9

dB

[-30

LVL

10

-10

D1 -13

F-20

-30

[--50

[--60

Start 150 kHz

2.985 MHz/ Stop

Date: 14.JUN.2012 09:39:54

30 MHz
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Confidential Information of Huawei.

SYBH(Z-RF)006062012-2001 No Distribution without Written Permission
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g@ FCC Test Report of E32515-6 g;\é—f@g@

. T
Huawel FCC ID: QISE3251S-6 AT TESTING
// *RBW 100 kHz Marker 1 [T1
* VBW 300 kHz 27.01 dBm
Ref 35 dBm Att 45 dB SWT 100 ms 825.897435897 MHz

Offget 16J1 dB

30
‘ [
-20
LVL
[-10
[— 0
--10
D1 -13 Bm
20 3DB
e e ] sA A ﬂgﬁhgﬁ!
st oo bt sl ol Ao i bl

[--40

[--50

[--60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 14.JUN.2012 09:40:38
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g@ FCC Test Report of E32515-6 ;;\E—{ﬁg@

. s
HUAWEl FCC ID: QISE3251S-6 AT TESTING
// *RBW 1 MHz Marker 1 [T1
*VBW 3 MHz -16.46 dBm
Ref 35 dBm Att 45 dB SWT 70 ms 2.694711538 GHz

Offget 16J4 dB

[-30
[ 2 ]
20
LVL
-10
-0
--10

D1 13 Bm

[-30

F-40

[-50

-60

Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Date: 14.JUN.2012 09:41:22
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g@ FCC Test Report of E32515-6 ;;%/.ﬁg@

HUAWE FCC ID: QISE3251S-6 W rmmie

Channel 192

@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -38.19 dBm

Ref 35 dBm Att 45 dB SWT 145 ms 9.451923077 kHz
Offdget 1519 dB
30
[ 2 |
-20
LVL
10
[— 0
--10
D1 -13 Bm
=20 3DB
[~-30
[-50
[--60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 14.JUN.2012 09:39:25
Report No: Confidential Information of Huawei. Pagel8, Total37

SYBH(Z-RF)006062012-2001 No Distribution without Written Permission





g@ FCC Test Report of E3251s-6

HUAWEl FCC ID: QISE3251S-6

GHLONNS TESTING

%

Ref 35 dBm

Att

*RBW 10 kHz
*VBW 30 kHz
45 dB SWT 300 ms

Marker 1 [T1 ]
-34.22 dBm

197.836538462 kHz

Offget 15

9

dB

[-30

LVL

10

F-10

D1 -13

F-20

[T-30

[-50

-60

Start 150 kHz

Date: 14.JUN.2012 09:40:09

2.985 MHz/

Stop 30 MHz
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SYBH(Z-RF)006062012-2001
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No Distribution without Written Permission





§¢Y325731
g@ FCC Test Report of E32515-6 \\—é:@
HUAWE FCC ID: QISE3251S-6 W rmmie
// *RBW 100 kHz Marker 1 [T1

* VBW 300 kHz 27.36 dBm

Ref 35 dBm Att 45 dB SWT 100 ms 838.333333333 MHz
Offdget 16J1 dB
-30 1
[ 2 |
-20
LVL
10
[— 0
--10
D1 -13 Bm
=20 3DB
oA imabi i e ittt AR i sl gl s MMM
[--40
[-50
[--60
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 14.JUN.2012 09:40:52
Report No: Confidential Information of Huawei. Page20, Total37
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g@ FCC Test Report of E32515-6 g;\é—f@g@

. T
Huawel FCC ID: QISE3251S-6 AT TESTING
/ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -16.59 dBm
Ref 35 dBm Att 45 dB SWT 70 ms 2.732371795 GHz

Offget 16J4 dB

[-30
[ 2 ]
20
LVL
-10
-0
--10

D1 113 ¢Bnm

. A .A‘.‘% b ﬁ.u. M .

[~-30

[--40

[--50

[--60

Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Date: 14.JUN.2012 09:41:36
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g@ FCC Test Report of E3251s-6

HUAWEl FCC ID: QISE3251S-6

GHLONNS TESTING

Channel 251

@ “RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -36.66 dBm
Ref 35 dBm Att 45 dB SWT 145 ms 9.000000000 kHz
Offdget 1519 dB
30
20
LVL
[-10
[— 0
--10
D1 -13 Bm
[~-20 3DB
[~-30
y
Q.WWW
[--50
[--60
Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 14.JUN.2012

09:39:39

Report No:

SYBH(Z-RF)006062012-2001

Confidential Information of Huawei.
No Distribution without Written Permission
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g@ FCC Test Report of E3251s-6
HuAawel FCC ID: QISE3251S-6

GHLONNS TESTING

%

*RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -33.59 dBm
Ref 35 dBm Att 45 dB SWT 300 ms 197.836538462 kHz
Offget 15]9 dB
30
20
LVL
10
o
--10
D1 -13 Bm
[~-20 3DB
[r-30
[-50
[--60
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 14.JUN.2012

09:40:23

Report No:

Confidential Information of Huawei.

SYBH(Z-RF)006062012-2001 No Distribution without Written Permission

Page23, Total37





su FCC Test Report of E3251s-6

-

HUAWEl FCC ID: QISE3251S-6

GHLONNS TESTING

%

*RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 27.82 dBm
Ref 35 dBm Att 45 dB SWT 100 ms 849.214743590 MHz
Offdget 16J1 dB
1
30 =
20
LVL
[-10
[— 0
--10
D1 -13 Bm
[~-20 3DB

[--40

[--50

[--60

Start 30 MHz

97 MHz/

Date: 14.JUN.2012 09:41:07

Stop 1 GHz
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g@ FCC Test Report of E32515-6 ;;\E—{ﬁg@

. s
HUAWEl FCC ID: QISE3251S-6 AT TESTING
// *RBW 1 MHz Marker 1 [T1
*VBW 3 MHz -16.7 dBm
Ref 35 dBm Att 45 dB SWT 70 ms 2.883012821 GHz

Offget 16J4 dB

[-30
[ 2 ]
20
LVL
-10
-0
--10

D1 -33 ¢Bm

[-30

F-40

[-50

-60

Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Date: 14.JUN.2012 09:41:51
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g@ FCC Test Report of E32515-6 g%g@

HUAWE FCC ID: QISE3251S-6 WP e

TM3: WCDMA
Channel 4132

@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -37.31 dBm

Ref 35 dBm Att 45 dB SWT 145 ms 9.677884615 kHz
Offdet 1549 dB
30
20
MAXH
LVL
10
[~ 0
--10
D1 -13 Bm
~-20 3DB
[--30
1
MW
[--50
[--60
Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 14.JUN.2012 09:44:38
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g@ FCC Test Report of E3251s-6
HuAawel FCC ID: QISE3251S-6

GHLONNS TESTING

%

Ref 35 dBm

*RBW 10 kHz Marker 1 [T1
*VBW 30 kHz -33.1

dBm

Att 45 dB SWT 300 ms 150.000000000 kHz

Offget 15

9

dB

[-30

LVL

10

-10

D1 -13

F-20

[--50

[--60

Start 150 kHz

Date: 14.JUN.2012 09:45:22

2.985 MHz/ Stop

30 MHz

Report No:

SYBH(Z-RF)006062012-2001

Confidential Information of Huawei.
No Distribution without Written Permission

Page27, Total37





g@ FCC Test Report of E32515-6 g;\é—f@g@

Huawel FCC ID: QlSE32515'6 %/w,/,\//:\;‘j TESTING
/ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 16.33 dBm
Ref 35 dBm Att 45 dB SWT 100 ms 825.897435897 MHz
Offdget 16J1 dB
30
[ 2 |
-20 *
‘
LVL
[-10
[— 0
--10
D1 -13 Bm
=20 3DB
st ket e s A gt epllsshie sl et b les s
[--40
[-50
[--60
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 14.JUN.2012 09:46:06
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g@ FCC Test Report of E32515-6 ;;\E—{ﬁg@

. s
HUAWEl FCC ID: QISE3251S-6 AT TESTING
// *RBW 1 MHz Marker 1 [T1
*VBW 3 MHz -16.04 dBm
Ref 35 dBm Att 45 dB SWT 70 ms 2.732371795 GHz

Offget 16J4 dB

[-30
[ 2 ]
20
LVL
-10
-0
--10

D1 213 Bm

[-30

F-40

[-50

-60

Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Date: 14.JUN.2012 09:46:49
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HUAWE FCC ID: QISE3251S-6 WP e

Channel 4182

@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -39.08 dBm

Ref 35 dBm Att 45 dB SWT 145 ms 9.451923077 kHz
Offget 15]9 dB
30
20
LVL
10
o
--10
D1 -13 Bm
[~-20 3DB
[~-30
[-50
[--60
Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 14.JUN.2012 09:44:53
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g@ FCC Test Report of E3251s-6

HUAWEl FCC ID: QISE3251S-6

GHLONNS TESTING

%

Ref 35

dBm

Att

*RBW 10 kHz Marker 1 [T1
*VBW 30 kHz -34.46

45 dB SWT 300 ms

dBm

150.000000000 kHz

Off

9

dB

[-30

LVL

10

F-10

D1 -13

F-20

-30

[-50

-60

Start 150 kHz

Date: 14.JUN.2012

09:45:36

2.985 MHz/ Stop

30 MHz
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Confidential Information of Huawei.
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Huawel FCC ID: QlSE32515'6 %/w,/,\//:\;‘j TESTING
/ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 16.3 dBm
Ref 35 dBm Att 45 dB SWT 100 ms 836.778846154 MHz
Offdget 16J1 dB
30
[ 2 |
-20 ¥
LVL
[-10
[— 0
--10
D1 -13 Bm
=20 3DB
bbbttt ontls ettt e b iponsts rJLWM
[--40
[-50
[--60
Start 30 MHz 97 MHz/ Stop 1 GHz
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g@ FCC Test Report of E32515-6 ;;\E—{ﬁg@

. s
HUAWEl FCC ID: QISE3251S-6 AT TESTING
// *RBW 1 MHz Marker 1 [T1
*VBW 3 MHz -16.44 dBm
Ref 35 dBm Att 45 dB SWT 70 ms 2.657051282 GHz

Offget 16J4 dB

[-30
[ 2 ]
20
LVL
-10
-0
--10

D1 13 Bm

WM&MMU‘NQ . b i’ R g | PR el Lt 1]
a0 - TEE 3DB

[-30

F-40

[-50

-60

Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
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HUAWE FCC ID: QISE3251S-6 W rmmie

Channel 4233

@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -37.74 dBm

Ref 35 dBm Att 45 dB SWT 145 ms 9.451923077 kHz
Offdget 1519 dB
30
[ 2 |
-20
LVL
10
[— 0
--10
D1 -13 Bm
=20 3DB
[~-30
M
[-50
[--60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 14.JUN.2012 09:45:07
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g@ FCC Test Report of E3251s-6
HuAawel FCC ID: QISE3251S-6

GHLONNS TESTING

%

Ref 35 dBm

*RBW 10 kHz Marker 1 [T1
*VBW 30 kHz -33.59

dBm

Att 45 dB SWT 300 ms 150.000000000 kHz

Offget 15

9

dB

[-30

LVL

10

-10

D1 -13

F-20

[--50

[--60

Start 150 kHz

2.985 MHz/ Stop

Date: 14.JUN.2012 09:45:51

30 MHz
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Confidential Information of Huawei.

SYBH(Z-RF)006062012-2001 No Distribution without Written Permission
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g@ FCC Test Report of E32515-6 g;\é—f@g@

B T
Huawel FCC ID: QISE3251S-6 AT TESTING
// *RBW 100 kHz Marker 1 [T1
* VBW 300 kHz 16.35 dBm
Ref 35 dBm Att 45 dB SWT 100 ms 846.105769231 MHz

Offget 16J1 dB

30
20 +
1
LVL
[-10
[— 0
--10
D1 -13 Bm
20 3DB
idpetlidedicts JWWWWMWLW
gt Y

[--40

[--50

[--60

Start 30 MHz 97 MHz/ Stop 1 GHz
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. s
HUAWEl FCC ID: QISE3251S-6 AT TESTING
// *RBW 1 MHz Marker 1 [T1
*VBW 3 MHz -16.09 dBm
Ref 35 dBm Att 45 dB SWT 70 ms 3.560897436 GHz

Offget 16J4 dB

[-30
[ 2 ]
20
LVL
-10
-0
--10

D1 -13 Bl

[-30

F-40

[-50

-60

Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Date: 14.JUN.2012 09:47:18

the end
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‘}!@ FCC Test Report of E3251s-6 iﬁa’;@
HuAwel FCC ID: QISE3251S-6 WL e

Appendix F

Radiated spurious emission
According to FCC Part 2.1053& Part 22.917
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g@ FCC Test Report of E32515-6 ;;\E.—%g@

HUAWElI FCC ID: QISE3251S-6

“uk; W TESTING

Traffic Mode (9kHz-30MHz)

GPRS 850

Level indBm

9k 40k 6

t t t t t t t +—t |
100k 200k 600k 1M 2M  5M 10M 15M 20M  30M

Frequency in Hz

Traffic Mode (30MHz-3GHz)

: Level indBm

-101

20T

-30T

-40T

50T

-60T

70T

-801

90T

100M 200 300 400 500 800 1G 2G 3G

Frequency in Hz
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g@ FCC Test Report of E32515-6 ;;%///m@

HUAWE FCC ID: QISE3251S-6 W rmaie

il

),

Traffic Mode (3GHz-18GHz)

: Level indBm

-10T

207
30T
-40T
50T
60t
70T
-80T

-90T

3G 5G 6 7 8 9 10 18

Frequency in Hz

EDGES850

Traffic Mode (9kHz-30MHZz)

Level indBm

- t —t—t— t t t ¥ —t—t—t i
9k 40k 6 100k 200k 600k M 2M  5M 10M 15M 20M  30M

Frequency in Hz

Report No: Confidential Information of Huawei. Page3, Total10
SYBH(Z-RF)006062012-2001 No Distribution without Written Permission





g@ FCC Test Report of E3251s-6
HuAwel FCC ID: QISE3251S-6

N

NG
A7,
i\&///a

T

s
IR TESTING

(AR

“,

Traffic Mode (30MHz-3GHZz)

-101

: Level indBm

-20T

-30T

40T

-50T

-60T

70T

-801

-90T

30M

t —t—tt t t t t 1 t
5 6 8 100M 200 300 400 500 800 1G

Frequency in Hz

Traffic Mode (3GHz-18GHZz)

-10T

: LevelindBm

20T
-30T
-40T
-50T
-60T
-70T
-80T

-90T

3G

t t t t t t t
5G 6 7 8 9 10

Frequency in Hz

18

Report No:

Confidential Information of Huawei.

SYBH(Z-RF)006062012-2001 No Distribution without Written Permission

Page4, Total10





g@ FCC Test Report of E32515-6 ;;\E.—%g@

HUAWE FCC ID: QISE3251S-6 W rmaie

WCDMA 850
Traffic Mode (9kHz-30MHZz)

Level indBm

-101

-20T

30T

40+

50T

-60T

-70T

-80t+

90T

f —t—t— f f f f —t—t— !
9k 40k 6 100k 200k 600k M 2M  5M 10M 15M 20M  30M

Frequency in Hz

Traffic Mode (30MHz-3GHZz)

Report No: Confidential Information of Huawei. Page5, Total10
SYBH(Z-RF)006062012-2001 No Distribution without Written Permission





g@ FCC Test Report of E3251s-6

HUAWElI FCC ID: QISE3251S-6

N

NG
SN2,
N—
Jac-MrRA

NN
IR TESTING

(AR

),

-101

: Levelin dBm

201
30T
-40T
50T
60T
70T
-80+

-90T

100M 200 300 400 500 800 1G

Frequency in Hz

2G 3G

Traffic Mode (3GHz-18GHz)

-101

| LevelindBm

207
30T
40T
50t
60+
70T
80T

90T

3G

5G 6 7 8 9 10

Frequency in Hz

18

Traffic Mode (9kHz-30MHz)

HSDPA 850

Report No:

SYBH(Z-RF)006062012-2001

Confidential Information of Huawei.
No Distribution without Written Permission

Page6, Total10





g@ FCC Test Report of E32515-6 ;;\E.—%g@

HUAWE FCC ID: QISE3251S-6 W rmaie

Level indBm

- f ———t—+ f f f t ——t—t i
9k 40k 6 100k 200k 600k M 2M  5M 10M 15M 20M  30M

Frequency in Hz

Traffic Mode (30MHz-3GH2z)

Level indBm

-101

207
30T
40T
50T
60T
70T
80T

90T

30M 5 6 8 100M 200 300 400 500 800 1G 2G 3G

Frequency in Hz

Traffic Mode (3GHz-18GHz)

Report No: Confidential Information of Huawei. Page7, Total10
SYBH(Z-RF)006062012-2001 No Distribution without Written Permission





gg FCC Test Report of E3251s-6

HUAWElI FCC ID: QISE3251S-6

Sy,
e,
M“:\g// 3 @
B

% s
IR TESTING

(AW

',

o

Level indBm

-20
-30
-40
-50
6ot
70T
80T

-90T

3G

5G 6 7 8 9 10

Frequency in Hz

18

Report No:

SYBH(Z-RF)006062012-2001

Confidential Information of Huawei.
No Distribution without Written Permission

Page8, Total10





g@ FCC Test Report of E3251s-6

HUAWEI

FCC ID: QISE3251S-6

TESTING

Traffic Mode (9kHz-30MHZz)

HSUPA 850

Level indBm

-101

-20T

-30T

_40--

50T

60T

-70T

-80t+

90T

9k 40k 6

100k 200k 600k M 2M

Frequency in Hz

5M 10M 15M 20M 30M

Traffic Mode (30MHz-3GHZz)

Report No:
SYBH(Z-RF)006062012-2001

Confidential Information of Huawei.
No Distribution without Written Permission

Page9, Total10





g@ FCC Test Report of E32515-6 ;%@@

HUAWE FCC ID: QISE3251S-6 W rmaie

(AR

',

Level indBm

-101

201
30T
-40T
50T
60T
70T
-807

-90T

- t —t—tt t t t t 1 t t |
30M 5 6 8 100M 200 300 400 500 800 1G 2G 3G

Frequency in Hz

Traffic Mode (3GHz-18GHz)

| LevelindBm

-101

207
30T
40T
50t
60+
70T
80T

90T

3G 5G 6 7 8 9 10 18

Frequency in Hz

................... the end

Report No: Confidential Information of Huawei. Pagel0, Total10
SYBH(Z-RF)006062012-2001 No Distribution without Written Permission






‘}!@ FCC Test Report of E3251s-6 ja/%i&é@
HUAWEl FCC ID: QISE3251S-6 AN tesme

Appendix G

Frequency Stability
According to FCC Part 2.1055& Part 22.355
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Frequency Error vs. Temperature:
Test RF Volt. Temp. Freq. Error | Freqg. vs. Freq. vs. Limit Verdict
Mode Ch. [Hz] rated 20 °C [ppm]
[ppm] [ppm]
TM 1 M 100% | -30°C 15 0.0179 +2.5 Pass
-20 °C 18 0.0215 +2.5 Pass
-10 °C -13 -0.0155 +2.5 Pass
0°C 11 0.0131 +2.5 Pass
10 °C 20 0.0239 +2.5 Pass
20 °C -10 -0.0119 +2.5 Pass
30 °C -12 -0.0143 +2.5 Pass
40 °C 13 0.0155 +2.5 Pass
50 °C -15 -0.0179 +2.5 Pass
™M 2 M 100% | -30°C 13 0.0155 +2.5 Pass
-20 °C -10 -0.0119 +2.5 Pass
-10 °C 17 0.0203 +2.5 Pass
0°C 21 0.0251 +2.5 Pass
10 °C 14 0.0167 2.5 Pass
20 °C 16 0.0191 +2.5 Pass
30 °C -6 -0.0072 2.5 Pass
40 °C 13 0.0155 +2.5 Pass
50 °C -9 -0.0108 2.5 Pass
TM3 M 100% | -30°C -8 -0.0096 +2.5 Pass
-20 °C 14 0.0167 2.5 Pass
-10 °C -10 -0.0120 +2.5 Pass
0°C 15 0.0179 +2.5 Pass
10 °C -15 -0.0179 +2.5 Pass
20 °C -14 -0.0167 +2.5 Pass
30 °C -9 -0.0108 +2.5 Pass
40 °C 16 0.0191 2.5 Pass
50 °C -11 -0.0132 2.5 Pass
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HUAWEl FCC ID: QISE3251S-6 Y e
Frequency Error vs. Voltage:
Test RF Temp. | Volt. Freq. Freq. vs. Freq. vs. Limit Verdict
Mode Ch. Error [Hz] | rated 20 °C [ppm]
[Ppm] [Ppm]
™ 1 M 20 °C 85 % 13 0.0155 +2.5 Pass
100 % -7 -0.0084 2.5 Pass
115 % -11 -0.0131 2.5 Pass
™ 2 M 20 °C 85 % 16 0.0191 +2.5 Pass
100 % -12 -0.0143 +2.5 Pass
115 % 13 0.0155 --- +2.5 Pass
™ 3 M 20 °C 85 % 20 0.0239 +2.5 Pass
100 % -13 -0.0155 2.5 Pass
115 % 15 0.0179 +2.5 Pass
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